MEMORANDUM

TO: Mayor and City Council

FROM: Faye Stewart, Public Works & Development Director
SUBJECT: AWARD OF ENGINEER OF RECORD CONTRACTS
DATE: February 23, 2022

Background

In October of 2021 the City Engineer, Ron Bradsby announced his retirement effective
December 23, 2021. The Public Works & Development Director researched how other
similar sized cities met their engineering needs. In Lane County all cities except Eugene
and Springfield have contracts with private engineering firms to provide City Engineering
Services. The cities with contracted services spend $15,000 to $25,000 per year for day to
day services such as application reviews for both building and planning applications. They
[...]
rehabilitation and repair, upgrades, and improvements of water resource recovery
facilities. Anthony provides process mechanical calculations, energy and mass
balances calculations, unit process system analysis and selections, specification
development, CAD design drawing development, code interpretation, multidiscipline
coordination, meetings with client stakeholders, water quality and NFPA code
compliance, coordination with venders, contractors, and subconsultants, and
engineering services during construction, including review of submittals, shop
drawings, and responses to RFls from contractors. He has a commitment to excellence
and enthusiasm to create opportunities from challenges including resource recovery
and recognition of “wastewater” as “resource-water.” Anthony is a contributing
author to Water Environmental Federation publications, including 1) Design of Water
Resource Recovery Facilities. Manual of Practice No. 8, 6th Ed., Water Environmental
Federation Publication, 2017; 2) Energy in Water Resource Recovery Facilities, Manual
of Practice No. 32, 2nd Ed., Water Environmental Federation Publication, 2021, and

3) Wastewater Treatment Fundamentals lll, 1st Ed., Water Environmental Federation
Publication, 2022.

EXPERIENCE

Clean Water Services, The Forest Grove Solids Treatment Alternatives Project,
FGWWTF; Washington County, OR: Project Manager. Managed a Black & Veatch
team performing the review and evaluation of solids treatment technologies
including pyrolysis, gasification, oxidation, hydrothermal processing, heat drying

and composting to be selected for preliminary design development that accounts
for future growth, diversifies treatment and disposal, reduces potential impact on
future regulations including PFAS, and affords the District an opportunity to free

up treatment capacity at Rock Creek WWTF {Rock Creek) and the existing return
sludge (RS) pipelines between Rock Creek and Hillsboro WWTF and Forest WWTF for
increased pumping reuse water capacity to reduce the effluent discharge temperature
load to the receiving waters.

City of Portland Bureau of Environmental Services, Tyron Creek WWTP Upgrades
Project; Lake Oswego, OR: Design Manager. The major elements of the Project
included a Headworks Facility, Dry Weather Primary Clarifiers, and odor control
systems. The Project also included modifications to the existing Primary Clarifiers 1
through 3 for wet weather operation, modifications to existing on-site pump stations,
and plant electrical improvements. The new Headworks Facility included four (4)
multi-rake 6 mm screens with sluice conveyance and washer/compactors, two (2)
multi-tray vortex type HeadCell units, grit pumping with recessed impeller centrifugal
type pumps, and two (2} vortex (cyclone) type classifiers.

FIRM: West Yost

OFFICE: Lake Oswego
STAFF TITLE: Principal Engineer
YEARS OF EXPERIENCE: 24

PROFESSIONAL REGISTRATIONS

= Professional Civil Engineer,
California No. 82471 Expiration
September 30, 2022 Oregon
No. 92042,
Florida No. 80044,
Idaho No. 19466,
Maryland No. 47044,
North Dakota No. 9409,
New York No. 095366,
Texas No. 138930

= Professional Chemical Engineer,
California No. 6119 Expiration
September 30, 2021 Oregon
No. 52042,
Idaho No. 19466

= Board Certified Environmental
Engineer, American Academy of
Environmental Engineers,
Expiration December 31, 2021

CERTIFICATIONS
= Wastewater System Operator
= Treatment IV Restricted Wastewater
Operator

= Department of Energy Qualified
Pumping Systems Specialist

EDUCATION
= MSc, Chemical Engineering, Colorado
State University
= BSc, Environment Engineering,
Rensselaer Polytechnic Institute

PROFESSIONAL AFFILIATIONS
= Water Environment Federation
Pacific Northwest Clean Water
Association
= American Academy of Environmental
Engineers & Scientists



Miami-Dade Water and Sewer Department, Wastewater
Treatment Master Pump Station 2 Upgrades; Miami, FL:
Design Manager and Lead Process Mechanical Engineer.
Planning, predesign and final design phases of the 60 million
gallon per day (mgd) pump station. This project included
process modification of the ventilation, odor control, and
effluent flow meter systems. The odor control system
included 3-stage wet chemical scrubber followed by carbon
adsorption for H2S and suffer reducing compounds treatment
with a capacity of 16,000 standard cubic feet per minute.
Managed the development, engineering and construction of
a bypass system and sequencing plan that allowed the pump
station to remain active during construction.

North Hudson Sewerage Authority, CSO Screening
Facilities / Pump Stations; Hoboken, NJ: Design Manager
and Lead Process Mechanical. Engineer for the design of
combined sewer overflow (CSO) solids/floatables screening
facilities and Pump Stations throughout the Authority’s
service territory Anthony maintained full responsibility for
work planning, oversight and management of staff engineers.

Cape Coral Southwest, Water Reclamation Facility
Headworks Screen Replacement Project; Cape Coral,

FL: Project Engineer. Design/CM-at-Risk headworks screen
replacement. The existing screens were 6-millimeter (6 mm)
rake screens and were experiencing prohlems treating peak
flows. More importantly, screenings were passing through the
screens and impacting the downstream processes (mixers in
the anaerobic and anoxic basins, fine bubble diffusers in the
aeration basins and vacuum suction piping in the secondary
clarifiers. In addition, the City documented some overflows
during lower than peak flow conditions. Based on the

results of the evaluation performed, it was determined that

6 mm step screens were the best option for the City. Other
than operating costs, step screens required no structural
improvements and could fit in the existing channels. More
importantly, the step screens meet the City’s goals of
improving screening removal efficiencies and hydraulic
capabilities. The FDEP permits and supporting documentation
were prepared, and once the permit was approved two new
step screens were procured and installed.

North Hudson Sewerage Authority, Adams Street
Wastewater Treatment Primary Clarifiers Upgrades
Project; Hoboken, NJ: Design Manager and Lead Process
Mechanical Engineer. The project involved the planning,
predesign and final design phases of the upgrades to the
rectangular primary clarifiers at Adams Street WWTP. This
work involved structural rehabilitation of the rectangular
clarifiers, replacement of the clarify mechanisms and
associated electrical, instrumentation and controls upgrades.

Anthony Tartaglione, PE, BCEE | Page 2

Miami-Dade Water and Sewer Department, North District
Wastewater Treatment Plant [NDWWTP) Primary Clarifiers
Upgrade Project; Miami, FL: Process Design Engineer. The
project involved the preliminary and final design of the
upgrades to the secondary clarifiers at the 120 mgd NDWWTP.
This facility consists of pretreatment {screening and grit
removal), primary clarification, high-purity oxygen activated
sludge biological treatment, secondary clarifiers and chlorine
disinfection. This work involved structural rehabilitation of the
circular clarifiers including covers, odor control rehabilitation,
replacement of the clarify mechanisms and associated
electrical, instrumentation and controls upgrades.

City of Fort Collins, Drake Water Reclamation Facility South
Process Train Biological Nutrient Removal and Equipment
Replacements Project; Fort Collins, CO: Process Mechanical
Engineer. Biological nutrient removal upgrade and equipment
replacement project at the Drake Water Reclamation
Facility’s South Process Train (SPT). The upgraded SPT

consist of two parallel 4.3 mgd A20 process trains, complete
with anaerobic, anoxic, and aerobic zones. The upgraded
bioreactor was designed for a future conversion to a 5- stage
Bardenpho process. Project components include site piping
modifications, replacing coarse bubble diffusers with ceramic,
fine bubble diffusers, constructing new bioreactor volume,
direct-drive high-speed turbocompressor aeration equipment
and controls, floating mixers and surface scum removal.

Loudoun County Sanitation Authority (LCSA), Broad Run
Water Reclamation Facility Project; Loudoun County, VA:
Process Mechanical Engineer. Anthony was involved with
the final design and construction services of the biological
treatment and solids treatment. This advanced wastewater
treatment facility was a “green field” facility designed to
provide nutrient removal requirements of 3 mg/L for total
nitrogen and 0.1 mg/L for total phosphorus. The liquids-
treatment portion of the process will be designed for an
average daily flow of 11 mgd. The process will consist of
preliminary and primary treatment, biological treatment
with biological nutrient removal (BNR) in an MBR, granular
activated carbon (GAC) treatment, disinfection, and post
aeration. Effluent is discharged to Broad Run and ultimately
flows to the Potomac River. Primary solids, primary scum, and
thickened waste activated solids (WAS) are pumped to the
anaerobic digesters for solids stabilization and with enclosed
digester gas waste flares. Centrifuges are used to thicken the
WAS. The digested solids are dewatered with centrifuges to
produce a Class B product suitable for land application.

WEST YOST




& ACE ENGINEERING LLC

- professional structural engineering
© commercial . residential . industrial

| po box 231.ashland . oregon 97520
 541.552.1417 . ace-engineeringlc.com

Allan T Goffe, P.E., S.E. | Structural Engineering | 50% available

Professional Experience

ACE ENGINEERING LLC, Ashland, OR - Owner — January 2004 to present
| founded ACE ENGINEERING LLC in January 2004 upon relocating to Southern Oregon. ACE
ENGINEERING LLC provides consulting structural engineering services for all types of buildings, including
commercial, industrial, and challenging residential designs.
Responsibilities include:
| am directly responsible for the structural planning and design of each project. | perform the engineering
calculations, as well as develop the contract drawings and specifications. Construction administration services
are never overlooked at ACE ENGINEERING LLC.

Biggs Cardosa Associates, Inc., Eugene, OR - Staff Engineer — March 2001 to February 2004
Biggs Cardosa Associates is a consulting structural engineering firm based in San Jose, California which
concentrates on the structural design of buildings and bridges.
Responsibilities include:
| was responsible for the structural design of commercial, industrial and institutional buildings, including
performing engineering calculations and development of contract drawings and specifications. | provide
construction administration services for projects | have designed and for projects designed by other engineers
at Biggs Cardosa Assoc.

Branch Engineering, Inc., Springfield, OR - Project Engineer - May 1999 to March 2001
Branch Engineering is a consulting engineering firm with civil, structural, surveying and transportation
specialties. ‘

Responsibilities include:
At Branch Engineering | was responsible for the design of residential, industrial and commercial structures in

accordance with the applicable building code.

M. R. Richards Engineering, Inc., Eugene, OR - Staff Engineer - December 1996 to May 1999
M. R. Richards Engineering is a consulting structural engineering firm which concentrates on the structural
analysis and design of buildings. M. R. Richards Engineering, Inc. is now a part of DCI| Engineers.
Responsibilities include:
| was responsible for the structural design of buildings, including engineering calculations, contract drawings
and specifications, as well as the construction administration of many projects. | have analyzed existing
structures for gravity and lateral loads and designed additions and retrofits for existing structures.

Hallsten Corporation, North Highlands, CA - Engineer-In-Training - May 1994 to November 1996
Hallsten Corporation is a design and build company for a variety of products. These products include: steel
truss pedestrian, equestrian and bicycle bridges, aluminum marine gangways, stairways and floating docks.
Responsibilities include:
| performed all of the companies engineering calculations. | managed projects that required estimating,
competitive bid, design, drafting, submittals, approvals, oversight of fabrication, delivery and acceptance of
the final product.

Education
California State University Sacramento, Sacramento, CA — May 1996

Bachelor of Science in Civil Engineering.

Professional Registration
Reaqistered Professional Civil and Structural Engineer in the State of Oregon Registration Number: 64239PE

Registered Professional Civil Engineer in the State of California Registration Number: C 60262

Professional Memberships
Structural Engineers Association of Oregon, Member.

Professional Engineers of Oreqgon, Member.




Years of Professional
Experience:
22 Years

Years with Civil West:
9 Years

Location:
Coos Bay, Oregon

Education:

Bachelor of Science
Civil Engineering
Boise State University

Master of Business
Administration
Western Governor's
University

Registrations:

Civil Engineer
Oregon (84469PE)
Washington (51354)
Montana (20974)
Wyoming (PE13401)
Idaho (13117)
lllinois (62068278)
Hawaii (PE-15935)
Kansas (PE27732)

Structural Engineer
Utah (6677795-2203)

Certifications:
Analytical Lab Techni-
cian

Affiliations:
American Society of Civil
Engineers, ASCE

President

Profile:

Mr. Gochnour has been in the engineering field since 2000. He has provided engi-
neering services for private sector and municipal clients as well as the National Park
Service. Marlin is experienced in, and has carried, multiple projects through all stag-
es of the development process; from identifying initial concepts, survey, preliminary
design, final design, agency approval(s), bidding, construction staking, construction

management, and construction inspection.

Key Expertise:
Wastewater Treatment
» Collection System Design
« Funding Support
«  Water System Design
* Roadway Design

Relevant Project Experience:
Cannon Beach, OR
Water Master Plan

Cave Junction, OR
«  Water System Master Plan

Coos Bay, OR:
Golden Avenue Road Reconstruction
Vine Avenue Storm Drainage Improve-
ments:

+ Eastside - Safe Routes to School

= 2019 Emergency Projects (Roadway
Drainage Improvements)

« 4th Street Roadway Safety Improve-
ments

Cottage Grove, OR
« Cottage Heights Water System

Crater Lake, OR

= 750 LF of 6" Ductile Iron waterline
with fire hydrant relocation

+ Relocation of valves to accommo-
date easier trail access.

* Replace existing 35,000 galion res-
ervoir with 2 new storage reservoirs
that met the needs for a domestic
water & fire suppression system.

+ Replace 450 LF of existing 4" pipe
though open trench

Florence, OR:
« Siano Loop Drainage Improvements
» First Street Storm Improvements

-  ADA
- Stormwater Pollution Control
Site Grading

+ Construction Management
« Reservoirs

+ Rhododendron Roadway Improve-
ments Phase 1
Rhododendron Water and Road Im-
provements Phase2

*  Hwy 101 Water Improvements

» 2nd & Ivy Storm Water Improvements

« 6th & Hemlock Storm Improvements

« Coastal Highlands Phase 1 Storm
Water Improvements

« Coastal Highlands Phase 2 Storm
Water Improvements
26th Street Safe Routes to School
Improvements

Myrtle Creek, OR

*  Water System Master Plan
Water Management and Conserva-
tion Plan

Toledo, OR

+ Phase 2 Water System Improve-
ments

+  Wagon Road 500 GPM Duplex
Pump Station w/controls, Back-up
Generator and Building.

« Skyline Station 50 GPM Duplex
Pump Station w/controls, Back-up
Generator and Building.

+ 2000+ LF of Waterline

Vader, WA
= Wastewater Facilities Plan Update
+  Wastewater Treatment Plant Design



Years of Professional
Experience:
20 Years

Years with Civil West:

12 Years

Location:
Coos Bay, Oregon

Education:

Bachelor of Science
Electrical Engineering
LeTourneau University

Registrations:
Civil Engineer
Oregon (83853PE)

Jerek Hodge, rPe

Senior Project Engineer/Electrical Engineer

Profile:

Civil West i;